
 PARTS OVERVIEW

D E G E L M A N  I N D U S T R I E S  L T D.
B O X  8 3 0 - 2 7 2  I N D U S T R I A L  D R I V E ,
R E G I N A ,  S K ,  C A N A D A ,  S 4 P  3 B 1
FA X 306.543.2140 P H 3 0 6 . 5 4 3 . 4 4 4 7
1 . 8 0 0 . 6 6 7 . 3 5 4 5  D E G E L M A N . C O M

STRAWMASTER® PRO
100’ & 120’

Serial Numbers SM-7437 up to 7468

142637 v1.1

142637 -  Strawmaster Pro  (19-August-2016)

Before operating the machine and each time there-
after, the following areas should be checked off:

  Lubricate machine per “Maintenance Schedule” 

  Ensure the Hitch Clevis is set at the correct height 
for the tractor drawbar and trailer height.  

  Ensure that the machine is properly attached to 
the tractor using a drawbar pin with provisions 
for a mechanical retainer. Make sure that a 
retainer such as a Klik pin is installed.

	 NOTE: It is important to pin the draw bar in the
	   central location only.

  Check tires and ensure that they are inflated to the 
specified pressure. (52 PSI / 358 kPa)

  Ensure that a safety chain on the hitch is installed.

  Check oil level in the tractor hydraulic reservoir. 
Top up as required.

  Check all bolt tightness.

  Inspect all hydraulic lines, hoses, fittings and 	
couplers for tightness. Tighten if there are leaks. 
Use a clean cloth to wipe any accumulated 
dirt from the couplers before connecting to the 
tractor’s hydraulic system. 

  Check tines, remove entangled debris.  Replace 
damaged tines.  If tines are 16 in. or less in 
length, they should be replaced. 

	 (New tine length:  26 in.)  

PRE-OPERATION CHECKLIST	

 OPERATING/MAINTENANCE SAFETY

•	 Lower to ground, stop engine, place all controls 
in neutral, set park brake and remove ignition key 
before servicing, adjusting or repairing.

•	 Be careful when working around or maintaining a 
high pressure hydraulic system.  Wear the proper 
hand and eye protection when searching for a pin 
hole leak in a hose or fitting.

•	 Place safety stands or large blocks under the frame 
before removing the tires or working beneath the 
machine.

•	 Do not allow riders.
•	 Clear the area of bystanders.
•	 Stay well back from machine when operating.
	 Keep others away.

IMPERIAL TORQUE SPECIFICATIONS
(based on “Zinc Plated” values)

SAE-5 SAE-8

    Size		 Grade 5	 Grade 8       
	 	 lb.ft (N.m)	 lb.ft (N.m)
	 1/4”	 7 (10)	 10 (14)
	 5/16”	 15 (20)	 20 (28)
	 3/8”	 25 (35)	 35 (50)
	 7/16”	 40 (55)	 60 (80)
	 1/2”	 65 (90)	 90 (120)
	 9/16”	 90 (125)	 130 (175)
	 5/8”	 130 (175)	 180 (245)
	 3/4”	 230 (310)	 320 (435)
	 7/8”	 365 (495)	 515 (700)
	 1”	 550 (745)	 770 (1050)
	 1-1/8”	 675 (915)	 1095 (1485)
	 1-1/4”	 950 (1290)	 1545 (2095)
	 1-3/8”	 1250 (1695)	 2025 (2745)
	 1-1/2”	 1650 (2245)	 2690 (3645)

After operating for initial 2 hours:
	 1. Check all hardware. Tighten as required.
	 2. Check all hydraulic system connections. 		

    Tighten if any are leaking.

After operating for initial 8 hours:
	 1. Check all hardware. Tighten as required.
	 2. Check all hydraulic system connections. 		

    Tighten if any are leaking.
	 3. Re-torque all bolts on harrow sections
	     and mounting brackets.

Daily - 8 Hours
• Hydraulic Fluid Leaks
• Damaged Hoses
• Check Tire Pressure
 Tires: 400/60 x 15.5:   52 PSI (358 kPa)

Weekly - 25 Hours
• Wheel Cylinder Pins & Pivot Bushing
• Ratchet Jack Pins
• Check Tine Wear
• Clean Safety Signs

Annually - 200 Hours
• Bolt Tightness
• Wheel Bearings
• Latch Mechanism

TORQUE

all hardware

MAINTENANCE SCHEDULE	



247814 - Pin Assembly, 
1-7/16 x 9-1/4 (4)

122755 - Pin 
Assembly (1)

118024 - Bolt, 5/8” x 1-1/2” (1)
118508 - Lock washer, 5/8” (1)
118537 - Flat washer, 5/8 F436 (1)

123074 - Cylinder, 
3-1/2 x 20 x 2 (1)

247765 - Link Unit Clamp (1)

247777 - Clamp Plate (1)

247965 - Link Unit 
Holder Assembly (1)

247975 - Link Unit Holder, Back Beam (1)

247780 - Hyd 
Link Plate (1)

247791 - Lock Plate Assy (2)

133131 - Rubber Spring (2)

247787 - Hyd Link 
Rod Assy

c/w pin (1)

118775 - Flat washer, 3/4 F436 (16)
118501 - Bolt, 3/4” x 3” GR8 (8)

118422 - Lock nut, 3/4” (8)

118775 - Flat washer, 3/4 F436 (16)
118501 - Bolt, 3/4” x 3” GR8 (8)

118422 - Lock nut, 3/4” (8)

118549 - Lock 
washer, 1-1/4 (1)

247960 - Red 
Transport Lock, 

Cylinder (1)

117535 - Lock 
Pin, 5/16 

SQ (1)

780273 - Hose Clamp Assy, 3/8 (1)
118144 - Bolt, 5/16” x 2-1/4” (1)

118427 - Nut, 5/16” (1)

118700 - Lock nut, 5/8” UNF (5)

244017 - Indicator pointer (1)
244217 - Link bar, 4 hole (1)

118625 - Bolt, 5/8” x 2” UNF (5)

118094 - Bolt, 5/8” x 4” (2)

118630 - Bolt, Bent - 3/4” x 12-1/2” (1)

118119 - Bolt, 3/4” x 4”  (1)

650250 - Cast Shank Bolt Bar (1)

243333 - Bar, Spring Steel (1)

243061 - Bar, Back-up (1)

243055 - Frame holder (1)

118509 - Lock washer, 3/4” (1)

118508 - Lock washer, 5/8” (1)

118775 - Flat washer, 3/4” F436 (2)

118410 - Nut, 3/4” (1)

118407 - Nut, 5/8” (1)

118422 - Lock nut, 3/4” (1)

247500 - Harrow Assembly Complete, 10’/4 Row

247502 - Harrow Section 
Frame - 10’

244212 - Pipe, 17.5” offset (1)
244213 - Pipe, 23.25” offset (1)
244214 - Pipe, 14.75” offset (1)
244215 - Pipe, 20.5” offset (1)

132065 - Jack, 
Ratchet (1)

118126 - Bolt, 1/2” x 4” (1)
110050 - Pipe Spacer, CSTG (1)

118468 - Nut, Top Lock
Flange 1/2” (1)

Note: When tightening, 
ensure pipe turns freely.

247605 - Pole 
Assembly - RH (1)

247606 - Pole 
Assembly - LH (1)

247900 - Swing Arm - LH (1)

247901 - Swing Arm 
- RH (1)

247850 - Truss Arm (2)

247692 - Clamp Assembly, Truss (4)
247696 - Latch Assembly (2)

247655 - Cross Joint (2)
247825 - Cross Joint Pin (2)

247660 - Front Beam (2)

247650 - Front Hitch Plate (1)

118092 - Bolt, 3/4” x 6-1/2” GR8 (10)

118422 - Lock nut, 3/4” (10)
118775 - Flat washer, 3/4 F436 (20)

118392 - Bolt, 1-1/2” x 8” GR8 (2)

118694 - Lock nut, 1-1/2” GR8 (2)
118552 - Flat washer, 1-1/2” F436 (4)

118073 - Bolt, 1” x 3-1/2” GR8 (14)

118456 - Lock nut, 1” (14)
131020 - Flat washer, 1” F436 (28)

118051 - Bolt, 3/4” x 3” GR8 (32)

118422 - Lock nut, 3/4” (32)
118775 - Flat washer, 3/4 F436 (64)

118024 - Bolt, 5/8” x 1-1/2” (1)
118508 - Lock washer, 5/8” (1)
118537 - Flat washer, 5/8 F436 (1)

247696 - Latch Assembly (1)

118024 - Bolt, 5/8” x 1-1/2” (1)
118508 - Lock washer, 5/8” (1)
118537 - Flat washer, 5/8 F436 (1)

118024 - Bolt, 5/8” x 1-1/2” (1)
118508 - Lock washer, 5/8” (1)
118537 - Flat washer, 5/8 F436 (1)

247446 - Pin Assembly, 
1-15/16 x 13-1/4 (1)

247810 - Pin Assembly, 
1-15/16 x 9-1/4 (1)

247449 - Pin, 1-1/4 
x 4-1/2 (2)

247901 - Swing Arm - RH (1)

123076 - Cylinder, 
2 x 4 x 1-1/4 (1)

247703 - Latch Adjustment Rod (1)
810280 - Retaining 

Ring (4)

118456 - Lock 
nut, 1” (1)

143506 - Spring, 
2” OD (1)

 142135 - SMV Sign (1)
243776 - Bracket, Light/Sign (1)

118123 - Bolt, 
1/4” x 1” (2)

118123 - Bolt, 
1/4” x 1” (4)

118009 - Bolt, 
1/2” x 1-1/4” (2)

118483 - Lock nut, 1/4” 
-unitorque (6)

118420 - Lock nut, 1/2” 
-unitorque (1)244590 - Dual Lamp 

(LH) (1)

243777 - Bracket, Light (1)

118123 - Bolt, 1/4” x 1” (4)

118009 - Bolt, 1/2” x 1-1/4” (2)

118483 - Lock nut, 
1/4” -unitorque (4)

118420 - Lock nut, 
1/2” -unitorque (1)

244591 - Dual Lamp (RH) (1)

143111 - Hose Holder (1)

118447 - Lock nut, 5/8” (2)
118514 - Flat washer, 5/8” (2)

247900 - Swing Arm - LH (1)

LH Light Overview

RH Light Overview

Beam Link Arm Assembly Overview

Swing Arm & Latch Overview

Harrow Section Overview

118706 - Bolt, 1/2” 
x 2-3/4” HIHD (40)

118420 - Lock nut, 
1/2” (40)

143509 - Tine, 5/8”
- Atom Jet Tip (20)

143509 - Spring Tine,
 5/8”- Atom Jet Tip

Quantity of 
Tines Required

   100’	   120’
   200	   240

123061 - Seal Kit

123091 - Seal Kit

Strawmaster Pro Parts Overview

142637 - Strawmaster Pro    (19-August-2016)

Serial Numbers SM-7437 up to 7468

247804 - Back Beam Assy, Outer (100ft) (2)
247500 - Harrow Assembly, Complete (10 or 12)247800 - Back Beam Assy, Outer (120ft) (2) -100/120ft

From Beam Endplate

247795 - Back Beam Assy, Inner (2)

Beam Link Arm
Assembly (8)

Endwheel Pivot
Assembly - LH

263”  

Same Wheel and Hub/
Spindle components as used 
on Endwheels (See Detail)

247747 - Disc, HPDE 
14” OD (1)

248515 - Transport 
Wheel Assembly (2)

247725 - Tranport Wheel Clamp (1)
248510 - Transport Wheel Holder (1)

247745 - Collar (1)

118708 - Bolt, 5/8” x 10” (1)

118775 - Flat washer, 
3/4 F436 (16)

118501 - Bolt, 3/4” x 3” GR8 (8)
118447 - Lock nut, 5/8”-unitorque (1)

118422 - Lock nut, 3/4” (8)

123072 - 
Cylinder,  

2-1/2 x16 
x1-1/2 (1)

131776 - Wheel nut, 
5/8” UNF GR8 (8)

131735 - Hub/Spindle Assy - HA817 (1)

131521 - Valve Stem TR501 (1)

131850 RH (131851 LH) - Wheel Assembly (2)
131852 - Tire 400/60-15.5 Alliance HS (1)
131853 - Rim -13 DC, 8H (1)

780278 - Hose Clamps, 3/8 (1)

780273 - Hose Clamp Assy, 3/8 (116)

118144 - Bolt, 5/16” x 1-1/2” (1)

780279 - Top Plate (1)

Endwheel Pivot Assembly Overview (LH Shown)

123073
Seal Kit

118020 - Bolt, 
1/2” x 4-1/2” (1)

118420 - Lock nut, 
1/2” -unitorque (1)

243500 - Lock Pin, 5/16 (1)
243990 - Red Transport Lock, Cylinder (1)

100’ & 120’Tire Pressure
52 PSI (358 kPa)


